
This item was submitted to Loughborough's Research Repository by the author. 
Items in Figshare are protected by copyright, with all rights reserved, unless otherwise indicated.

Membrane-based point-of-use water treatment (PoUWT) system inMembrane-based point-of-use water treatment (PoUWT) system in
emergency situations: a reviewemergency situations: a review

PLEASE CITE THE PUBLISHED VERSION

http://dx.doi.org/10.1080/15422119.2014.973967

PUBLISHER

© Taylor & Francis

VERSION

AM (Accepted Manuscript)

LICENCE

CC BY-NC-ND 4.0

REPOSITORY RECORD

Shamsuddin, Norazanita, Diganta Das, and Victor Starov. 2014. “Membrane-based Point-of-use Water
Treatment (pouwt) System in Emergency Situations: A Review”. figshare. https://hdl.handle.net/2134/15252.
[...]
[145]  Ananto, G, Setiawan, A, Darman, M. (2013) MSWT-01, flood disaster water 
treatment solution from common ideas. In IOP Conference Series: Materials 
Science and Engineering 46(1).  

[146]  Arnal, J, Sancho, M, Garcia-Fayos, B, Lora, J, Verdu, G. (2007) Aquapot: UF 
real application for water potabilization in developing countries. Problems, 
location and solutions adopted. Desalination 204: 316-321.  

[147]  Pryor, M, Jacobs, E, Botes, J, Pillay, V. (1998) A low pressure ultrafiltration 
membrane system for potable water supply to developing communities in 
South Africa. Desalination 119: 103-111.  

[148]  Frechen, F.B, Exler, H, Romaker, J, Schier, W. (2011) Long-term behaviour of 
a gravity-driven dead end membrane filtration unit for potable water supply in 
cases of disaster. Water Science and Technology: Water Supply 11: 39-44.  

[149]  Homespring. (2007) GE Water and Process Technology. [Online]. Available: 
http://www.homespring.com. [Accessed 1 July 2013]. 

[150]  Peter-Varbanets, M, Hammes, F, Vital, M, Pronk, W. (2010) Stabilization of flux 
during dead-end ultra-low pressure ultrafiltration. Water Research 44: 3607-
3616.  



  27 
 

[151]  Abbasi, M, Mowla, D. (2013) Analysis of membrane pore-blocking models 
applied to the MF of real oily wastewaters treatment using mullite and mullite-
alumina ceramic membranes. Desalination and Water Treatment (ahead-of-
print): 1-13.  

[152]  Affandy, A, Keshavarz-Moore, E, Versteeg, H. (2013) Application of filtration 
blocking models to describe fouling and transmission of large plasmids DNA in 
sterile filtration. Journal of Membrane Science.  

[153]  Cassano, A, Conidi, C, Drioli, E. (2013) A membrane-based process for the 
valorization of the bergamot juice. Separation Science and Technology 48(4): 
537-546.  

[154]  Emani, S, Uppaluri, R, Purkait, M. (2013) Preparation and characterization of 
low cost ceramic membranes for mosambi juice clarification. Desalination 317: 
32-40.  

[155]  Hosseinzadeh, M, Mehrnia, M, Mostoufi, N. (2013) Experimental study and 
modelling of fouling in immersed membrane bioreactor operating in constant 
pressure filtration. Mathematical Problems in Engineering 2013.  

[156]  Kazemi, M, Soltanieh, M, Yazdanshenas, M, Fillaudeau, L. (2013) Influence of 
crossflow microfiltration on ceramic membrane fouling and beer quality. 
Desalination and Water Treatment (ahead-of-print): 1-11.  

[157]  Masoudnia, K, Raisi, A, Aroujalian, A, Fathizadeh, M. (2013) Treatment of oily 
wastewaters using the microfiltration process: Effect of operating parameters 
and membrane fouling study. Separation Science and Technology 48(10):  
1544-1555.  

[158]  Mondal, S, Rai, C, De, S. (2013) Identification of fouling mechanism during 
ultrafiltration of stevia extract. Food and Bioprocess Technology: 1-10.  

[159]  Nourbakhsh, H, Emam-Djomeh, Z, Mirsaeedghazi, H, Omid, M, Moieni, S. 
(2013) Study of different fouling mechanisms during membrane clarification of 
red plum juice. International Journal of Food Science & Technology.  

[160]  Blankert, B, Betlem, B, Roffel, B. (2006) Dynamic optimization of a dead-end 
filtration trajectory. Journal of Membrane Science 285(1): 90-95.  

[161]  Field, R. (2010) Fundamentals of fouling in Membranes for water treatment: 
Volume 4, Weinheim, Wiley-Vch Verlag GmbH & Co. KGaA: 1-23. 

[162]  Chen, J,  Li, Q, Elimelech, M. (2004) In situ monitoring techniques for 
concentration polarization and fouling phenomena in membrane filtration. 
Advances in Colloid and Interface Science 107: 83-108.  

 675 

 676 



  28 
 

 677 

 678 

List of Tables 679 

Table 1 Most important flood disasters for the periods 1900 to 2013 sorted by 681 
numbers of deaths at the country level [24]. 682 

Country Date No Killed 
China P Rep, General flood July 1931 37,000,000 

China P Rep, -- July 1959 20,000,000 

China P Rep, General flood July 1939 5,000,000 

China P Rep, -- 1935 142,000 

China P Rep, General flood 1911 100,000 

China P Rep, -- July 1949 57,000 

Guatemala, -- October 1949 40,000 

China P Rep, -- August 1954 30,000 

Venezuela, Flash flood 15/12/1999 30,000 

Bangladesh, -- July 1974 28,700 

 683 

  687 



  29 
 

Table 2 Data on a quality of raw water reported in events of natural disasters which 688 
include tsunami and floods [10,38,39]. 689 

Parameter Indonesia India Bangladesh 

Turbidity  300-16,000 
NTU 

70-300 NTU N.R. 

Total dissolved solids 
(TDS) 

100-400 ppm 148-150 mg/L 37-357 mg/L 

pH 7-8.3 7.7-7.8 6.2-7.8 

 690 



  30 
 

Table 3 Application range of various membranes processes [140]. 692 

 693 

Range Ionic range Molecular 
range 

Macro 
molecular 

Micro 
particle 

 
 
 

Macro  
particle  
range 

Particle 
sizes of 
pollutants 
(µm) 
 
MWCO 
(kDa) 

 
0.001 
 
 
0.1 

 
0.01 
 
 
5 

 
0.1 
 
 
500 

 
1           10 

 
100 

Pollutants  Aqueous salts                       Colloids                         Bacteria                    
Small sand 

 

Metal ion Latex Emulsion  

   

Sugar  Viruses and protein          Cryptosporidium oocysts 

  

Atomic radius     Giardia cysts     Pollens 

          

Process for 
purification 

Reverse osmosis  

  

 Nano-filtration  

  

 Ultrafiltration  

  

                                      Microfiltration  

 

Usual 
operating 
pressure 

>0.5 MPa 0.05-0.3MPa 0.01-0.2 MPa 



  31 
 

Table 4 Characteristics of portable membrane-based water purification devices used (as obtained from manufacturers’ data and 694 
reported in the references). 695 

Name Operating 
mode 

Filter type Cost Production 
rate  

Capacity 
(litres)  

Manufacturer References 

Mini Ceramic® 
(Travellers/Hikers) 

Hand 
pump 

Pre-filter, 0.2 µm (MF 
membrane) ceramic Ag-
impregnated 

US$110 0.5 
litres/min 

7000 Katadyn 
Product AG 
Wallisellen, 
Switzerland 

 
 
 
 
 
[56]; 
[141] 

WalkAbout® 
(Travellers/Hikers) 

Hand 
pump 

Pre-filter, 0.2 µm (MF 
membrane)  labyrinth 
depth 

US$45 0.7 
litres/min 

380 SweetWater® 
Longmont, 
USA 

First Need 
Deluxe® 
(Travellers/Hikers) 

Hand 
pump and 
gravity 

Pre-filter, 0.4 µm (MF 
membrane)  structured 
matrix, electro- kinetic 
action 

US$129 1.7 
litres/min 

400 General 
Ecology, Inc. 
Exton, USA 

Pres2Pure® 
(Travellers/Hikers) 

Flexible 
bottle 

2 µm (MF membrane)  
porous plastic 
impregnated with 
powdered activated 
charcoal and other 
absorbent media 

N.R N.R 750 CrystalPure® 
USA 

FO filter pouch 
(Haiti earthquake) 

N.R FO membrane N.R 1.6 litres/ 
day 

10 days 
(filter life) 

N.R [142]; 
[143] 

Lifestraw® 
 

Mouth 
suction or 
gravity 
feed 

Pre-filter, 27 µm and 
halogen chamber, 20 nm 
(UF membrane) hollow 
fibre with cylindrical 
cartridge  

 8.6-12 
litres/ hour 

18,000 LifeStraw, 
Vestergaard 

[8]; 
[9] 



  32 
 

Note: N.R=not reported, MF=microfiltration, UF=ultrafiltration, FO=forward osmosis; RO= reverse osmosis; UV=ultraviolet. 696 

 697 

 698 

 699 

 700 

 701 

Modified 
backpack-based 
multi-level filter 

Hand 
pump; No 
battery 
required 

3 stages of filter: 5 µm 
spun polypropylene, 0.5 
µm carbon filter block and 
UV light disinfection 
system 

US$113 7.56 
litres/min 

N.R  
 
 
University of 
Hawaii 

 
  
 
[18] 

Portable RO 
system 

Bicycle 
pump  

6 stages of filter: sediment 
filter, carbon filter, RO 
membrane filter, carbon 
filter and UV unit  

US$204 N.R 136-179 

Ceramic filters 
(pots) 

Gravity-
driven 
system 

MF membrane 
impregnated with silver as 
additional disinfection step 
and prevents formation of 
biofilm on the filter. 

US$10-
25 

N.R 5000 N.R [6] 

Filter Pen Mouth 
suction 

MF membranes with 
materials blend of different 
polymers  

US$50 3.5 
litres/day 

4 weeks 
or 100 
litres 

Filter Pen Co 
of New 
Zealand and 
Flitrix Co of 
the 
Netherlands 

[144] 



  33 
 

Table 5 Characteristics of water purification technologies used in natural disasters and emergencies events.  702 

Name Filter type Producti
on rate 

Capacity  Cost Performance Maintenanc
e 

Energy 
requirement  

Reference
s 

MSWT-01 
(flood) 

Screen filter, 
sedimentation tank, 
and sand filter. 
Possibility to add UF 
and disinfectant  

1 m3/hour 18-20 
m3/day 

N.R Turbidity<2 
NTU; Colour 
reduction<7 
TCU 

N.R N.R  
 
 
[145] 

Japan 
Portable 
Water 
Treatment 
(natural 
disaster) 

MF and UF 
membrane 

150 
litres/hour 

N.R N.R N.R N.R N.R 

MHMWTP 
(floods and 
tsunami in 
Indonesia) 

Hydraulic driven 
coagulation/flocculat
ion, plate 
sedimentation, rapid 
filtration (optional 
granular activated 
carbon filtration and 
chlorine disinfection) 

400 
m3/day 

10,000-
15,000 
litres/hour 

N.R Turbidity<0.2 
NTU; Residual 
chlorine 
<1ppm; 
TDS<350ppm 

N.R Small 
generator (5 
kW); 1000-
2000 W for 
power supply 

 
 
 
 [10] 

WTS (floods) RO membrane N.R N.R N.R N.R N.R N.R 

Soda 
bottle-
based RO 
system 
(natural 
disaster) 

Series of RO 
membranes 

N.R 2 litres US$99 N.R RO filter 
washed at 
periodic 
interval 

Bicycle pump   
 
 
 
[18] 

Slow sand Bio-sand: 0.90m 27 750 N.R Removes >99 N.R No 



  34 
 

filter 
(natural 
disaster) 

cylindrical container 
packed with 0.15m 
of gravel, and 0.70m 
of silica sand. 

litres/day litres/day % harmful 
bacteria.  

electro/mech
a-nical power 
required 

AQUAPOT 
(Africa 
communiti
es) 

UF hollow fibre PES 
membrane 150 kDa 

Feed 
flow: 
2500 
litres/hour 

N.R N.R Turbidity<1 
NTU; Total 
coliforms<2 
NMP/100ml; 
Thermotoleran
ts coliforms <2 
NMP/100ml 

N.R N.R  
[146] 

Skyhydrant  
(poor 
developing 
countries) 

0.04 µm MF PVDF 
membrane 

400-1000 
litres/hour 

5-8 years US$350
0 per 
unit 

Turbidity<0.1 
NTU; LRV for 
particles 2-5 
µm >4 

40 ml of 
10% 
hypochlorite
; 300 g of 
citric acid 
powder 

Gravity feed 
or suction 

[13] 

Low 
pressure 
UF (Africa 
communiti
es) 

PS UF capillary 
membrane 50 kDa 

30-40 
litres/m2h 

>5 years N.R 85% 
NOM; >90% 
colour 
removal; 5 
LRV bacteria; 
3-4 LRV virus 

Backwashin
g for 1 
minute for 
10 minutes 
cycle time; 
CIP when 
TMP is 80-
100 kPa 
using 
detergent at 
high pH 

100-150 kPa 
by feed pump 
or use water 
head; recycle 
pump 
powered by 
electricity 

[147] 

Neeri-Zar 
(flood) 

Sand and gravel 
filter with 
disinfectant 

6-10 
litres/day 

N.R N.R 93-99% 
bacterial 
reduction; 
Turbidity<2.8 

Filter cloth 
is cleaned 
periodically 

No power 
required 

[38] 



  35 
 

NTU 
Emergency 
water 
treatment 
unit (any 
disaster) 

MF membrane 
module 

N.R 200-500 
people 
during 
first 5-10 
days after 
disaster 

N.R N.R N.R Gravity  [148] 

Homesprin
g® 

UF hollow-fibre 
developed by Zenon 

14-17 
litres/min 
or 840-
1020 
litres/hour 

20,160-
24,480 
litres/day  

US$270
0-3000 

N.R Annual 
maintenanc
e with 
carbon filter 
to be 
replaced 
once a year 

N.R [6]; 
[149] 

Ultra-low 
pressure 
UF dead 
end  

UF membrane  4-10 
litres/hour
/squared 
metres 

N.R N.R N.R N.R Gravity [150] 

Note: MSWT-01= Mobile Surface Water Treatment-1m3 per hour capacity; MHMWTP= Micro hydraulic mobile water treatment 703 
plant; WTS=Water Treatment Systems; RO= Reverse osmosis; PES= Polyether sulphone; PVDF= Polyvinyldiflouride; PS= 704 
Polysulphone; LRV= Log reduction value; NOM= Natural organic matter; CIP= Clean in place; TMP= Transmembrane pressure 705 



  36 
 

Table 6 Hermia blocking laws and examples of modified Hermia’s blocking laws 706 
done by other researchers found in literature. 707 

Fouling 
mechanism  

Consitutive 
Equation 

Description  Work reported 
which used 
modified Hermia’s 
blocking laws. 

Complete 
blocking  𝑉 =

𝐽0
𝑘𝐶𝐵

(1 − 𝑒−𝑘𝐶𝐵𝑡) No particles 
accummulation. 
Particles block pores 
(dparticle = dpore) 

[151]; 
[118] 

 
 

[152]; 
[153]; 
[154]; 
[155] 

 
 
 

[156]; 
[157] 

 
 

[158]; 
[159]; 
[160] 

 

Partial 
blocking  

𝑉 =
𝐽0
𝑘𝑃𝐵

𝑙𝑛(1 + 𝑘𝑃𝐵𝑡) Particles 
accummulation on 
each other. Particles 
block pores (dparticle = 
dpore) 

 

Pore 
constriction  

𝑡
𝑉

=
1
𝐽0

+
𝑘𝑃𝐶
𝐽0

𝑡 
Particles deposition 
on pore walls. 
Internal pore 
diameter decreases 
(dparticle << dpore)  

 

Cake 
formation 

𝑡
𝑉

=
𝑘𝐶𝐹
4𝐽02

𝑉 +
1
𝐽0

 
Layers of particles on 
membrane surface 
leads to cake 
formation (dparticle >> 
dpore) 

 708 

  709 



  37 
 

Table 7 Mechanisms of membrane fouling in ultra-low pressure UF system (modified 710 
from Peter-Varbanets et al. [121]). 711 

Fouling mechanism Process 
Deposition Formation of fouling layer Advective transport 

 

Structural 
changes 

Physico-chemical interactions Hydrophobic interactions, 
adsorption, metal bridge formation 

Formation of heterogeneous 
structures 

Biological processes (growth, 
degradation) 

Irreversible 
fouling 

Pore constriction and narrowing Adsorption, re-growth on permeate 
side, base layer 

 
 712 

  713 



  38 
 

List of Figures 714 

 715 

Figure 1 Natural disasters occurrence in 2011 [24]. 716 

 717 

 718 

 719 

 720 

 721 

 722 

 723 

 724 

 725 

 726 

 727 

 728 

 729 

 730 

 731 

 732 

 733 

 734 

 735 

 736 



  39 
 

 737 

 738 

 739 

 740 

 741 

 742 

 743 

 744 

 745 

Figure 2 the occurrence of infectious disease outbreaks following floods in relation to 746 
time (adapted from Brown and Murray [28]). 747 

 748 

 749 

 750 

 751 

 752 

 753 

 754 

 755 

 756 

 757 

 758 

Water-borne 

Rodent-borne 

Vector-borne 

Mid-term 1-4 weeks 
Phases following 
flooding 

Acute 0-7 days Long-term >4 weeks 



  40 
 

  759 

  760 

Figure 3 Scanning electron microscope (SEM) pictures of clay particles and humic 761 
acid particles (unpublished images collected by authors of this paper). 762 

763 



  41 
 

 764 

 765 

 766 

 767 

 768 

 769 

 770 

 771 

 772 

Figure 4 Membrane operational configurations. 773 
 774 

 775 

 776 

 777 

 778 

 779 

 780 

 781 

 782 

 783 

 784 

 785 

 786 

 787 

 788 

 789 

 790 

 791 

 792 

Membrane 

Dead-end filtration 

Feed 
Stream 

Membrane 

Permeate 

Cross-flow filtration 

Permeate 

Feed 
Stream 

Retentate 

 



  42 
 

 793 

 794 

 795 

 796 

 797 

 798 

 799 
Figure 5 Fouling mechanisms of a porous membrane: a) complete pore blocking, b) 800 
partial pore blocking, c) pore constriction (standard pore blocking), and d) cake 801 
formation (modified from Field [161]). 802 

 803 

 804 

 805 

 806 

 807 

 808 

 809 

 810 

 811 

 812 

 813 

 814 

 815 

 816 

 817 

 818 

 819 

 820 

 821 

(a) (b) (c) (d) 



  43 
 

 822 

 823 

 824 

 825 

 826 

 827 

 828 

 829 

 830 

 831 

 832 

 833 

Figure 6 (a) Concentration polarization layer over a membrane surface, and (b) Cake 834 
layer between concentration polarization layer and membrane surface (modified from 835 
Chen et al. [162]). 836 

𝑢 = 𝛾𝛾 

x 

Permeate flux v (x) 

Membrane 

(a) Concentration polarization 
layer 

Suspension 

x 

Cake layer 
𝑢 = 𝛾𝛾 

Concentration polarization layer (b) 

Suspension 

Permeate flux v (x) 

Membrane 


	Abstract
	1. Introduction
	2. Emergency situations and vulnerable regions
	2.1 Drinking water quality and guidelines during emergency situations
	2.2 Flood water characteristics
	2.3 Outbreak of waterborne diseases

	3. Applications of membrane filtration in emergency situations
	4. Conclusions
	5. Acknowledgement

